FASE M

%

Plans - Assembly Manual
MD34 Mini-Dozer

— REAR DRIVE BELT
REVERSE

CLUTCH PULLEY

FORWARD DRIVE BELT

REVERSE DRIVE BELT

dhose assembling the MD34B KIT: .

The following drawings are provided to help you identify quickly the
various parts which you will be called upon to assemble in the following
step by step instructions.

The Parts List which follows should be closely checked against the
parts you received in your MD34B KIT. After going through the items
carefully, please notify us immediately of any shortages.

ini-D T red materijals:
The following drawings will provide you with accurate detailed dimen-
sions for all parts necessary in the construction of your own Mini-Dozer.
The Parts List which follows lists the parts of the Mini-Dozer which we

will supply you if you don't wish to fabricate them yourself. Prices are
given on all the items we can supply.

Copyright 1967 by C. F. Struck Corp.



)
L

*9STM ‘Suanqaepe)d 04 ode poronb seorad :4. N
E o . : , 34 ar«8/¢ x g dra i
yowe QG- & draSpueH | 8¢
Lot T (8) @rs8/2 x % draSpuen | Leg
, gL 10430, SITM 9T1%0a4z | 98
o s9T/TT-¥ ae09eds | gge
BEY:
G6°LL$* *****+ dyg aT0£0 ¥ gLe __QH\HVHMW &QM,MMM MMN
$7100npoad 1oMO0d~UasSunoo ], .mGﬁMﬂm co# 86°T poyd 310ATd .,vM
yoes CT° b%.... ANV s1T09 % SL” :N\H X o1 WQH.HW
. . LaIas €¢
S90US ssoT TIGS# uTeyd Noedl  Z9# 01°¢g opIny 31ed 1J9I | <€
. ‘uTey) 01°3 opINY 11od us
[004], 9Y3 01 S$90US oyl Juryoelle JOJ UoBage"T (3) 00916# Teroeds uaeefpooyn =omﬁ=w=pwmwm wm
SJI9UsSem - 00T PUu®B S1T[0q ‘sinu AJeSSooou .ﬂvb.m EGL-BATX# Teroeds I2oApo0Y ;0S8 40. 1To9 =
TII® Pue S90UyS JO 38s ‘urey)d YovJd] TIQCH 96°3 BGL-BATX# TeroodS J4BeApPoon w6% uVu 3To oc
Jo sy3Buel Om3 YITM 090TdWOO ouB SYOBAT 0g € 9404 ¥/€ X *eTp £€°P°c‘9 deqs anoJy .Va meﬁﬁm 8
*309T79s nof (1820 JO0 UMBI) 90US JO °9[L2S oc¢ 240q 8/G X *®BIDP 4.E&°%°CQ dons .SopH. .y MGHMSM . MM
U} UITM SAOCAL OM3 UIFM SSWOO IIN GHEAN hoes co-s () 9400 8/S X TP u3/T1-8 w¥u LoTIng | oo
o (2 mwwwnmmw%.“ww mﬂw «Vu KoTnd | P2
. cI' € i 9TInd JoTpI >
() Arqmdsse J0J SoYOUSIM USTTY yoea G6° ¥ &) o040 1JBYS Jemod | E¢
(@) oI X 8/ wrd 292700 MM qovo g8" () d 8/¢ s3urjunom/m sSuraeeg SuruSrre-JIoS | 1T
(g) a00eds | 8¢ yoeo 9€°9 . (8) O¥%# AurT 20399uu0) | 07
¥ wB/T aoysem 00T G Uoeo 9g* ¥ (8) O%# urey) JoIT0Y 6T
(3T) «9T/S asysem }o0T | 9¢ Yoes gg- g (2) 2Jeus ¥ zox¥ooads | 8T
(%) 02-%/T 9nN | eg ' yore g6 pe (8) Suraeeg oSuerd | LT
(¥1) ST-91/¢ InN | %S Uoeo gg - jg - MoTog uoT3dTI0SO(Q 99§ wx (2) 3owal aezoq | 9T
(%) w¥/€ x 02-%/1 moaog den | gg yoro gg- gz () Aoeay umer | ¢IT
(8) w& x 8T-9T/¢ mouaos depy | &g yoes gg- o1 (2) To9UM oATJIQ Jeed | T
() wB/8 x 8I-91/¢ moaos dey | TG oz g () TeouM JoTPI uoad | €T
(%) w¥/1I-T x 8T-9T/G meuos de) 0% 96* 9 wl€ X "®IP u8/L OIXY JawoY 2T
(8) w&/T-T x 8T-9T/G meuaos de) | 6% 0c* g wl€ X "®TP u8/L OTXV quoag | IIT
: (%) w¥/T IM aoyswpm ST 08°%2 9%eld ucadg 8
(FPT) u9T/S IM aousem | L¥ cL'g TeqMBI( 8
(2) 48/¢ IM JoyseMm | 9% cL'g Jepuedxd oval 3J9I | gL
. ($1) u8/L IM aoysem | o¥ 69 Jepuedxy Foesl uSTd| VL
adfy wdu (8) ‘peaniy (8) 48/ Sury deus EX - ooeTd uT popIom oTpurH
. (¥) u8/L Suty deus eF c69 pue JoSurd oxedd Y3ITM 919Tdmoo fyonr) 33oT1 | €S
(33eus asmod) u.8/S-¢ x 9T/¢ Aox | @%b we 108  °9%Td UT DPopTeM OTPURH
(eutSum) 48/L-T x 91/¢ &ox | T% L P 198utrd eojead y3Th o3erdmoo fyoqnid ySTH | Ve
(Sutaeed o8uerd) 4&/I-T x 9T/g Aox 0v 06" L8% 0oeTd UT poplom oIpueH ¥
(33U domod) u8/I-T x 9T/¢ Ksx | 6¢ °3°Td BUTSUOASY put ‘STToM300d ‘ued 439¥
. (JUNON JI030K Y3ITM o1eT7dwoo (ATqmessy Apog XV-PEaN
H3I149d
b *ON Tyvd

“FEMU UHZOQ-ININ 10J ISIT SIyvd




(PR




10.

11.

12.

13.

Assembly Instructions for MD34 Mini-Dozer

Slide in Rear Axle #12 from either side of Body. Slide on three 7/8' Washers
#45 on each end and follow with each Drive Wheel #14.

Slide Front Axle #11 through the forward slots in the Body. On each end slide
on in order 7/8" Washer #45, Pipe Spacer #58, and 7/8" Washer #45. Next
slide on Front Idler Wheels #13 on each end.

Slide Track Expanders #7A and #7B over the ends of Front and Rear Axles as
per assembly drawing. Slide 7/8" Washer #45 over each of the four axle ends
and secure with '"C -type'' 7/8" Snap Rings #43. Insert Cap Screw #52 through
the hole in end of Expander and through hole in Front Axle. On ends of Cap
Screws put two nuts with lock washer between. Leave bolts loose.

Insert end of Sprocket and Shaft #18 into Flange Bearing #17 using a flutted 5/8"
Snap Ring to keep Shaft from backing out. Mount 14! Pulley #24 on end of Shaft
using Key #40 provided. Make sure the '"flush side' of Pulley is against Snap
Ring and tighten the Pulley set screw. See Photo #l for completed assemblies.
Mount above Flange assemblies (with oilers up) against inside of Body wall
using two Cap Screws #50 and two Washers #47 a bottom holes and one Cap
Screw #49 andWasher #47 in remaining top hole next to oiler. Loosely tighten
Nuts #54 and Lock Washers #56 on only the #50 Bolts.

On each side, wrap length of Roller Chain #19 around Sprocket #18 and Drive
Wheel #14. Attach Connector Links #20. Draw up on above Pulley and Flange
assembly and tighten the two Cap Screws #50 on each side.

Attach Spring #33 with Cotter Pins #59 from hole in bent end of Reversing Plate
#6 to the 5/8" hole in the top left of the Body. Press Pulley #23 on Bracket #6A
per Assembly Drawing. Keep Pulley edge 9/16" from face of Plate #6.
Assemble Self-aligning Bearings #21 on the inside wall of Clutch Plate #5A and
#5B. Assemble with Cap Screw #53 using two Washers #48 between each of

‘the two halves of the Bearing Housings. Use Nuts and Lock Washers provided.

Slide Power Shaft #22 (long slot to the left) into the holes of Bearings #21 keep-
ing Bearing Collars to the inside and collar set screws loose. Insert Key #42
into long left slot and Key #39 into right slot.

Slide Pulleys #25 (with hubs to the inside) on each end of the Power Shaft.
Slide on Pulley #26 with 3 inch-step flush against Pulley #25. Tighten Pulley
#26 set screws when its hub end is flush with end of Power Shaft. Make sure
that Pulley #25 on left side is tight against face of Pulley #26 and tighten set
screw. Place Pulley #25 on right side so its ''face' end is flushwith end of
Power Shaft - tighten set screw. See Photo #2 for completed assembly.

Take above Clutch Plate and Power Shaft assembly and insert in Body through
engine compartment allowing handles to protrude through hole in top of Body.
From right side slide in Pivot Rod #34 using Spacers #35A, B&C in the order
shown in the assembly drawing. Finally pass the end of the Pivot Rod through
the 3/4" hole in Reversing Plate #6 and engage it in the 5/8'" slot in the Body's
left wall, :

Loop each Belt #30 around Pulley #24 and its companion Pulley #25. Check
to see that the front loop of the belt is between Brake Finger #5-1 and the front
inside edge of Rear Pan #3.

Partially slide out the left end of Pivot Rod #34 and loop Belts #28 and #29
around Step Pulley #26. Then reinsert Rod through the centers of these Belts
with the Rod's end going back into the 3/4" hole in the ReversingPlate and 5/8"
Body slot. Center Pivot Rod and ingert 5/8'" Snap Rings on each side.



14,

15.

16.

17.

18.

19.

20.

21.

22.

23.

24,

25.

Center Power Shaft so hubs of Pulley #25 are equi-distant from outside face
of their respective Clutch Plate. Lock set screws in Beatings #21 to hold
Power Shaft in centered position,

Mount Step Pulley #27 on Engine with the edge of the 6 inch-step about 1/4"
from the engine case - use Key #41 provided.

Remove the two lower bolts holding the gas tank straps taught. Take Front
Plate #9 and press it against gas tank keeping Tab #9B above tank's rib and

at the same time looping the tank straps around the ends of Tab #9B. Replace
bolts in strap and draw up slightly.

Slide Engine in front compartment keeping gas tank forward. Insert Cap Screws
#51 with Washers #47 from bottom of Engine Mount #2 and with lock washer and
nuts loosely tighten down the Engine,

Loop one end of Belt #28 around the 4 inch-step of Pulley #26 and the other end
around the 5 inch-step of Pulley #27. Make sure lower side of Belt #28 rides
above Belt Release #2A. With Plate #6 in the up or rest position, pull forward
on Engine until Belt #28 is taught, then tighten engine bolts. Take Belt #29

and loop one end of it around the 6 inch-step of Pulley #26. Pull the other end
of this Belt taught and give it a 180° twist to the Right and place this end around
the 3 inch-step of Pulley #27. Loop the lower side of Belt #29 under Idler
Pulley #23 and over the end of Idler Bracket #6A, Insert Belt in Guide #6C.
Center Front Plate #9 and tighten lower bolts on tank straps making sure that
the ends of Tab #9B are tight against the face of the gas tank and are under the
tank strap.

Mount Throttle Control #36 in hole in front of operator's seat using 3/8" ID
washer top and bottom with lock nut below. Connect wire end to Engine.

Install Handgrips #37 on Handles #5-2; and Handgrip #38 on Reversing Handle
#6B.

Loop the Track Chain around the Front and Rear Wheels #13 and #14 so

that in forward travel the teeth of the Drive Wheel are always pushing against
the back of the hook connecting each link rather than pushing against the open
side of the hook.

With both Track Chains in place, draw up on the two Bolts #52 to tighten the
Chains - then lock in place with remaining lock washer and nut.

Now begin bolting the Track Shoes on to the Drive Chain using the 1/4"
carriage bolts, lock washers and nuts provided. Note: Shoes must be kept
square with an imaginary line running from the Front Wheel to the Rear Wheel
always check this alignment as you are putting on the Shoes so that the final
Track will run true. The Lawn Shoes must be bolted on with the bent ends
always pointing to the inside of the track. The Dozer Shoes must be bolted on
so that the short rib of the Shoe is always to the outside and the long side of

the "L!" points to the rear when it's on the ground.

Install Belt Guides #31 and #32 as shown in assembly drawing. Use Washer
#47 on each side of Guide and secure with lock washer and nut. The positioning
of these Guides is somewhat arbitrary; therefore they are make of soft wire

so you may alter them to keep the Belts #30 in line. Note: the Guide should
never be allowed to touch the top of Belts#30. This Belt when slackened should
always be able to '"belly-up'" and the Guide should only keep the Belt from
going left or right.



LUBRICATION:

At this time fill the Engine crankcase as per your engine manual - all future
engine servicing should be done in accordance with the engine manual furnished. =
With light household oil lubricate the oilers in each of the four Track Wheels
and the oiler in each of the Flange Bearings #17. Repeat this oiling periodically

to renew the Oilite Bearings' oil supply.
The Idler Pulley #23 and Bearings #21 are sealed ball bearings and are lub-
ricated for life. ' ' '

OPERATION:

The Mini-Dozer is quite basic in its operation and, therefore, is very easy to
learn to drive, The Control Handles each control a separate track. Pushing
down on the Handles causes the Track to move forward. Releasing the Handles
slows the Track while pulling back on the Handles provides a positive brake
against forward movement. Turns are accomplished by alternating the Push-
Pull motion to the direction you wish to turn.

Reverse is accomplished by starting with the Handles in the released or
neutral position. By pulling up on the Reverse Handle located on the left of the
Mini-Dozer and then pushing forward on the two Control Handles the tractor
moves to the rear. To stop reverse travel, release the Control Handles and
then release the Reverse Handle. Note: always do these operations slowly and
smoothly.

PHOTO #2 PHOTO #1



/ ]
/ A 3
\ ~ 5 O/A. s
D14,
N , 5 W
CENTER OF 23 )R- N SO/A. )
WELD *6a o & LS /W%
N m— . 75°° W. AN
BN ?\ / \/
r L L
_.e\.m\L - 67 ~

BEND TAB DOWN 45°
RO AHOR/ZON TAL
FORMED BY RE TA/N -

4 £
N ALATE

\,\Q\m.. PUNCH \ﬁm AUES RO
TINS  S/OE

OF *6c

MDIF-6 REVERSE RATE
7 g 3/4/67
CASTRUCK — IRA




LOCHTE BV EXPERNIENT A, 7O AL
AOFEEL CZEREEACES + SIUJEENVESS,
STLEL™ (VD LES~T LU TCH AZ87E BB

STGEE T BT ST fU AT E QN/V\,\

\\\ \ R
e L /
/2 /4 ) \\\
M,\/ \ / / \
b /// »(M%.\N/% 7
N 5 | Mo
N /2004 s o
N7 ol
NN NVAE
4
S i
/V/ // 54 T
| 74 // /6 : |
| // AN
@ly\(v D45 CLUTCH AATE|
/0 ga 3467 |

CFSTRUCK COR~E




SOE VWEW u\mﬂ\\ Y

MD34-2 1ITOR AATE
/Ogs 3/4/67
C /A STRUCK Coer

LA

(-

o

{Ch

MO34-2 5 AAT RELEASE
19 CRS  3udsET
CASTRIK CORR

SO3E-Fa LEFT FOOTWELL
(FALDED RAS/TION)D

/O

MOS4-Hp  RIGHT FOOTWELL

(LAYOUT )

_I'ullJ /o

Vs

MO3L - FOOTWELL
/2 ga. 3//ET7
C A STRUCK CoRL

23

g

!
_
|
‘
‘
*
_
|

-/

35/67

C /A STRUCK CORR

MO3E-3 REAR AN

/2 ga




/7

52

i . © _
- L |
4
Fon | N |
ISP AN
S L/A4. *
1?( % O, “ _ \f\nw\ L
LEFT S/IOE JOorP F /G T SIDE i *
4 %N SLOT _ _ _ _ //_/2
| _ Sk
5 _ ¥ A_ /g_ua
2 scor & _N_a f /i T
Aji IS I \ m 2
/2 =T R * S @
\Qr.wxlN“ _W ¥ Y] _ 7( 3 VA
N 3 >/ IS =
Zon S Eik
_ Z OIA. N
Ry | |
/ Q)
7z _ . Q | A 0w
oo )TN | | 1A
P 36
M /®_1 W % 4 .mw._ _
. MQ & _
/ \ 7B, &Wb\& _ _
Jh.umrmNb&. Mv« " " %zu " 5@
i i
| /6. 028202 L - 1752 ad a
NOTE: LEGS IMUST BE EQUAL 4V
LENETH, COMMON AOLES & SLOTS
S5 NSO LIAL) ] MUST LINE UP AFTER FORMING.
VD VIEW
’ MD3£-/  BoOoY /2 o4
AFTER FOLOING AR £, JOET
IF FF C £ STRUCE COer

CEDARBLRG WISCONS/N




L FAOD AL T D

LY wdy
SEEMES T -FTECH
< |
g/ N
> SCRTNENE
N £ . )
W &%
\¥) < | ya—
9_/;! = T
| =
% =4
w10

FHOD HAYTHLS S D
Zore  SYOY
FIONEH ~ 99-#ean/

QIPIIM SIHSYM Z

11

]
S
N

N -
N X
3 S
0 v Q
= ¥ e
R ﬁﬂﬁwlw llllllllllllll < g
50_8 Gl N EM
D X _/ M
o m.zc _” ch MNOC,06 H .
N MW_ MMW Ty N I W
M
T , 3 W N
$53 \ EN
TR N N M
X £ 3
N NN
£ -3t Y 0
=0 - _ Q m 7r/.
| 3 % R
¥ /e _ M
-/ ! 3
1/ i}
e N N
[ R Gl% Q m
1N 2 o _/ M
£ "z /=
o7 Yoz | W
SHOD AL D
LO/E/E S¥2 G
LINVST AT £9-#ECH
2 m
L IS
R b e
H/ i N azmem Eomm
. )




FHOD HINPHLE D)
L9327/ o %
ooy Lo & 2O

FNOOPE ZHrer TEAE

\

§zza

ZE.
AZANHD 57 X Ty

/w

/

! 1
_,l % i.nm\
2/ |
THOD IS 7D
YA 74
I NS G-FECH 5
| — ~ hl ]
_ 5 _
T |
wal %_RN Q%.RJN\,\
J; N 7 LA
L2
= = |
/ * _
S
h £ | £e
28

SHL gL F6
*| G7m Lds

7

[ e somme s
e Or-SI0 .
LA TEEOH

SONM? HLOF

o
AT, G X Wm, AMATY &
/ +
— ———
_.JV\ - iy | =
X 4
' \|\\
O YO7LS D
LB S0,
DTS TICET /-5 -2 EOW
Ze
y
(W
Y +
- - Ny
X W
R




(O 2tror> P @) 477
AN - FOUPD L77

Soty Ex<

FoN2D LA J s 1775 (39

SO T sty QL OMTF——]

I/

g

(2) e S—-77ont% @9

%\ P

(2 o/ /M &) , a2/,
M 7 ]
— C=E) o
= ~wZZ) 7/~ |

g £ — FPobee




e
/ N

007 MO O77M | -~ ooy |

l/ LI IO N LD

ﬂ\ T 7L TITOSD

. ST IO TE

A | SISIIT T EHIIM

N g 2T T TG,

LN g =] s o

I* OF0 7N ~LL/757

& | TN S LT IOATS

(0 LIRS _FAAL

| e Zo U D

L 729N LOCS O NOLLEOOT7 Ot HLO 25

LIN? L2¥00¥S PLIHS () ID(2) NI 67S TN 7S L) s
L2075 O R\%\% PV 7O~ 157 g
NS AT I | f

210072 DNV W\ [Z | ﬂ e ed A
NS = -
I/ +ﬁ _ Z*_/ ?\Q NmJ 9.““:.224 SETSY
F Z N Q.| MO S770H € S
77 m w X \ ot 7o s~
| ]
AeA 7y NI &~
€ /70 /5ot Ex Q.Ql 23

Ll SSFZHT ¥ \Svmq&\

(20 LING T2 A/ @

e /




*dao)d yonazsS °g 9 £q 996T 1ySrtrakdo)n

\f//nu

<

.

(V) 2045 CoOoMTbH

_ COOMAL AHSD AN LN E
7~ VPEUIW T ACODT COONAZ

~




' Plywood Body for Mini-Dozer - MD34A

By constructing the Body of your Mini-Dozer of 3/4" plywood great savings
in construction costs can be realized. ‘

The Body being of basicly uncluttered design greatly enhances the success and
simplicity of an all plywood body. The complete Body is made of 3/4" exterior
grade plywood. It can easily be shaped by a hand or small power saber sdw.

The enclosed drawing of the Plywood Body design contains only the basic dimen-
sions as it has been found that most people wish to modify the Body's design to-
suit their own specific uses. '

The interior mechanism and control handles can be likewise made of plywood
~as long as the positioning of parts is the same as their steel counterparts. For the
Vgreatest life of these parts it is recommended to make them of steel as described
~and illustrated on the enclosed drawings.

Further dimensioning of the sides of the Plywood Body can be duplicated from
those for the steel Body as their positioning is identical,

- 2The Hardwood Shoes illustrated on this drawing are also easily made and prove
very,effectlve By making these shoes of varying thickness a serrated type Track

~will result which will greatly enhance the Mini-Dozer's traction. Each Shoe is

. bolted to the lengths of #55K1 Agricultural Chain with 1/4' carriage bolts.



